NTEK Jtl°

RADIO TEST REPORT
EN 303 413 V1.2.1 (2021-04)

Product : Tablet PC
Trade Mark : Blackview
Model Name : Tab 11 SE
Family Model : N/A
Report No. : STR221107001010E

Prepared for
DOKE COMMUNICATION (HK) LIMITED
RM 1902 EASEY COMM BLDG 253-261 HENNESSY ROAD WANCHAI HK CHINA

Prepared by

Shenzhen NTEK Testing Technology Co., Ltd.

1/F, Building E, Fenda Science Park, Sanwei Community, Xixiang Street
Bao’an District, Shenzhen 518126 P.R. China
Tel. 400-800-6106, 0755-2320 0050, 0755-2320 0090
Website:http://www.ntek.org.cn



NTEK Jtil
) Page 2 of 18 Report No.: STR221107001010E

TEST RESULT CERTIFICATION
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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:
EN 303 413 V1.2.1 (2021-04)

Clause Description of Test ltem Remarks Results
Receiver Parameters

421 Receiver blocking Conducted Pass

422 Receiver spurious emissions Radiated Pass
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1.1 TEST FACILITY

Shenzhen NTEK Testing Technology Co., Ltd.
Add. : 1/F, Building E, Fenda Science Park, Sanwei Community, Xixiang Street, Bao'an District,
Shenzhen 518126 P.R. China
FCC Registered No.: 463705 IC Registered No.:9270A-1
CNAS Registration No.:L5516

1.2 MEASUREMENT UNCERTAINTY
The reported uncertainty of measurement y + U - where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2 - providing a level of confidence of
approximately 95 % -

No. ltem Uncertainty
1 Conducted Emission Test +1.38dB

2 RF power,conducted +0.16dB

3 Spurious emissions,conducted +0.21dB

4 All emissions,radiated(<1G) +4.68dB

5 All emissions,radiated(>1G) +4.89dB

6 Temperature +0.5°C

7 Humidity 2%
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2. GENERAL INFORMATION

2.1 GENERAL DESCRIPTION OF EUT

Equipment Tablet PC
Trade Mark Blackview
Model Name Tab 11 SE
Family Model N/A

Model Difference N/A

Operation Frequency: |1.57542GHz
Product Modulation Type: BPSK modulation
> Antenna Designation: |PIFA Antenna
Description Antenna Gain -1.2dBi

The product only receives.
Channel List Refer to below
Model: QZ-01800EA00

Input: 100-240V~50/60Hz 0.5A
Output: 5.0V===3.0A

LRI or 7.0V==2.0A
or 9.0V==2.0A
or 12.0V==-1.5A (18.0W)
Battery DC 3.85V, 7680mAh
Rating DC 3.85V from battery or DC 5V from Adapter.

Hardware Version | P30-T616 - 2.0

Software Version Tab_11_SE_EEA_P30_V1.0_20221117V01

Note:
1. For a more detailed features description, please refer to the manufacturer’s specifications or
the User’s Manual.
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L.2 DESCRIPTION OF TEST CONDITIONS

Pretest Mode Description
Mode 1 RX(CHO01)

For Conducted Test

Final Test Mode Description
Mode 1 RX(CHO01)

For Radiated Test

Final Test Mode Description
Mode 1 RX(CHO1)
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2.3 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

E-1
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2.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or

support units. The following support units or accessories were used to form a representative test
configuration during the tests.

ltem Equipment Model/Type No. Series No. Note

E-1 Tablet PC Tab 11 SE N/A EUT
Shielded .

Item Type Ferrite Core Length Note

Note:

(1)  The support equipment was authorized by Declaration of Confirmation.
(2)  For detachable type I/O cable should be specified the length in cm in TLength ; column.

(3) “YES” means “shielded” or “with ferrite core”;”"NO” means “unshielded” or’without ferrite
core”
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2.5 EQUIPMENTS LIST FOR ALL TEST ITEMS

ltem| Kind of | Manufactur| Type No. | Serial No. Last Calibrated | Calibration
Equipment er calibration until period
1 ipec”um Agilent | E4407B | 160400005 |2022.04.01 [2023.03.31| 1 year
nalyzer
o | Test R&S ESPI7 | 101318 |2022.04.06 |2023.04.05| 1 year
Receiver
3 | Bilog TESEQ |[CBL6111D| 31216 |2022.03.30|2023.03.29| 1 year
Antenna
4 50%\3;’;"'3' Anritsu | MP59B | 6200983705 | 2020.05.11 | 2023.05.10 | 3 year
g | Spectrum |ADVANTES| paya5 | 150900201 |2022.06.16 |2023.06.15| 1 year
Analyzer T
Horn EM-AH-20
6 | poom EM 201 2011071402 | 2022.03.31 | 2023.03.30 | 1 year
7 | Horn Ant ECh""aereC %‘?%" 9170-181 | 2022.04.06 | 2023.04.05| 1 year
g |PreAmeliel gy |EMO9ST8|  9go24s | 2022.06.17|2023.06.16| 1 year
9 |  Loop ARA  |PLA203071 4009 |2022.06.16 | 2023.06.15| 1 year
Antenna B
USB RF
10 | Power DARE | RPR3006 | 15100041SN | 5555 o6 16| 2023.06.15| 1 year
W 084
Sensor
11 | _Signal R&S | SMT06 | 832080/007 |2022.06.17 | 2023.06.16 | 1 year
Generator
Temperatur
e& GIANT
12 | iy | FORGE |GTH-056P| GF-94454-1 | 2022.06.17 | 2023.06.16| 1 year
Chamber
13 ggr\:\;%rr R&S | URV5-z4 [0395.1619.05( 2021.07.01 | 2022.06.30 | 1 year
14 |MXASignal| - aient | N9O20A [MY49100060|2022.04.01 | 2023.03.31| 1 year
Analyzer
LTE
Wireless
15 |Communica| R&S | CMW500 | 1100.008.02 | 2022.06.17 | 2023.06.16 | 1 year
tions
Test Set
MXG Vector
16 | Signal | Agilent | N5182A |MY47070317|2022.04.01 [2023.03.31| 1 year
Generator
Power | .~ .. |ZN2PD-63| SF02510161
17| Soiey |Mini-Girouits| g : 2022.04.01 | 2023.03.31 | 1 year
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3. RECEIVER BLOCKING

3.1 APPLIED PROCEDURES / LIMIT
The limits please refer to EN 303 413 V1.2.1 (2021-04) V4.2.1.2.
Clause Test ltem

421 Receiver blocking

Limit
AC/Ny <1dB

3.2 TEST FREQUENCY & SIGNIAL
According to EN 303 413 V1.2.1 the test wanted signal please see the below Table B-1,
And the unwanted siginal please see the Table 4-1, Table 4-2, Table 4-4.

Table 4-1: GNSS constellations, GNSS signals and RNSS frequency bands

GNSS Constellation GNSS Signal Designations RNSS Frequency Band (MHz)
BDS B1l 1559101610
B1C 1559101610
Galileo E1 1559101610
Eba 1164101215
E5b 1164101215
E6 121510 1 300
GLONASS G1 1559101610
G2 121510 1 300
GPS L1 C/IA 1559101610
L1C 1559101610
L2C 121510 1 300
LS 1164101215
SBAS L1 155910 1610
LS 1164101215

Table 4-2: Frequency bands, blocking signal test point centre frequencies
and power levels for the 1 559 MHz to 1 610 MHz RNSS band

Frequency band Test point centre Blocking signal power Comments
(MHz) frequency (MHz) level (dBm)

1518101525 1524 -B5 MSS (space-to-Earth) band
152510 1549 1548 -95 MSS (space-to-Earth) band
154910 1 559 1554 -105 MSS (space-to-Earth) band
1559101610 GUE RNSS band under test

161010 1626 1615 -105 MSS (Earth-to-space) band
1626 10 1640 1627 -85 MSS (Earth-to-space) band

Table 4-4: Blocking signal

Parameter Value Comments

Frequency See table 4-2 and table 4-3

Power level See table 4-2 and table 4-3

Bandwidth 1 MHz See clause B.1 for details
Format AWGN
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Table B-1: Signal power levels for each GNSS signal within each GNSS constellation supported

GNSS constellation GNSS signal Signal power level (note)
B1l -133 dBm
BDS B1C (IGS0O) -131 dBm
B1C (MEO) -129 dBm
E1 -127 dBm
Galileo ESa -125dBm
ESb -125 dBm
E6 -125 dBm
G1 -131 dBm
GLONASS G2 7137 dBm
L1 C/A -128,5 dBm
L1C -127 dBm
GFS L2C 7130 dBm
L5 -124.9 dBm
L1 -131 dBm
SBAS 5 27,5 dBm
NOTE:  The signal power levels represent the total signal power of the satellite per channel, not for example pilot
and data channels separately.

3.3 TEST PROCEDURE
According to EN 303 413 V1.2.1 (2021-04) Clause 5.4& Annex B.2.

Measurement
X]Conducted measurement ‘ [ JRadiated measurement

1) Configure the GNSS signal generator to simulate the GNSS constellations and GNSS signals
from table 4-1declared as supported by the GUE, with power levels and other details as specified
in clause B.2.

2) With the blocking signal switched off, the EUT shall be given sufficient time to acquire all
simulated satellites from the declared GNSS constellations.

3) Record the C/NO value(s) reported by the EUT under the condition in step 2). Sufficient filtering
shall be used to obtain stable value(s). C/NO may be averaged over time and across all the
simulated satellites for a particular GNSS constellation and GNSS signal. However, C/NO shall not
be averaged across different satellite signals in the same GNSS constellation or across different
GNSS constellations. For a multi-GNSS constellation and/or multi-GNSS signal EUT, there shall
be a separate C/NO value recorded for each GNSS constellation and each GNSS signal
supported.

4) The blocking signal generator shall be configured to generate the signal defined in table 4-4, at
the first test point centre frequency and signal power level as specified in table 4-2.

5) The blocking signal shall be switched on, and the EUT's C/NO value(s) recorded as in step 3).
The difference(s) between this value(s) and the value(s) recorded in step 3) is the C/NO
degradation caused by the blocking signal for this test point.

6) Test point Pass/Fail Criteria: If the C/NO degradation from step 5) does not exceed the value in
equation (4-1), then this test point is set to "pass”. If the C/NO degradation exceeds the value in
equation (4-1), then this test point is set to "fail". For a multi-GNSS constellation and/or
multi-GNSS signal EUT, there shall be a separate pass/fail determination for each GNSS
constellation and for each GNSS signal supported. If the C/NO degradation exceeds the value in
equation (4-1) for any supported GNSS constellation or supported GNSS signal, then this test
point is set to "fail".

7) Step 1) through step 6) shall be repeated for all test point centre frequencies (and associated
signal power level) specified in table 4-2.

3.4 TEST SETUP

Please see the below figure 5-1:




NTEK Jt

Page 13 of 18

Report No.: STR221107001010E

GNSS Signal
Generator

Blocking
Signal Generator

Figure 5-1: Conducted measurement setup for EUT receiver blocking

Power
Combiner

Equipment
Under Test

3.5 TEST RESULTS
EUT : Tablet PC Model Name Tab 11 SE
Temperature : 26°C Relative Humidity : |60 %
Pressure : 1012 hPa Test Voltage DC 3.85V (Normal)
Test Mode GPS RX
C/NO value C/NO value
Test point
signal power ( blocking ( blocking Limit(A Result
centre A C/No
level signal signal C/No) s
frequency
switched off) | switched on)
(MHz) (dBm) (dB) (P/F)
1575.42 -128.5
1524 -65 33.22 33.02 0.20 < 1dB PASS
1548 -95 33.15 33.07 0.08 < 1dB PASS
1554 -105 33.23 33.15 0.08 < 1dB PASS
1615 -105 33.09 33.01 0.08 < 1dB PASS
1627 -85 33.24 33.19 0.05 < 1dB PASS

Note: We test the C/NO value for each GNSS, but the report just reported the worst A C/Ny values.
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4. RECEIVER SPURIOUS EMISSIONS

4.1 APPLIED PROCEDURES / LIMIT

The limits please refer to EN 303 413 V1.2.1 (2021-04) clause 4.2.2.2.

Table 4-5: Receiver spurious emission limits

Frequency range Maximum power Bandwidth
30 MHz to 1 GHz -57 dBm 100 kHz
1 GHz to 8,3 GHz -47 dBm 1 MHz

4.2 TEST PROCEDURES

According to EN 303 413 V1.2.1 (2021-04) Clause 5.5.

Measurement

[ ]Conducted measurement

X]Radiated measurement

The test site as described in EN 300 328 (V2.2.2) [1], annex B and the applicable measuremen

procedures as

described in EN 300 328 (V2.2.2) [1], annex C shall be used.
The test procedure is further described in clause 5.5.3.1.
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4.3 TEST SETUP
(A) Radiated Emission Test Set-Up Frequency Below 1 GHz

Fully Anechoic Chamber
Radio
Absorbing
Matenal 'm

1 pr———
: 1.6m i = i .
< i3
— Spectrum
Analyzer

(B) Radiated Emission Test Set-Up Frequency Above 1GHz

......... S IR —
v
Turntable ;.’_‘ 4m
\ EUT \ [
1 15
e -u- A
AN EEVVVVVVVVVY | :
Amoplifie I_I Test Receiver

4.4 EUT OPERATION DURING TEST

The EUT was programmed to be in receiving mode.
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4.5 TEST RESULTS (30MHZ ~ 1000MHz)

EUT : Tablet PC Model Name : Tab 11 SE
Temperature : 24 C Relative Humidity : (54%
Pressure : 1010 hPa Test Power : DC 3.85V
Test Mode Mode 1
Polar Frequency | Meter Reading | Factor ET::VS;O" Limits Margin Detector
(H/V) Type
(MHz) (dBm) (dB) (dBm) (dBm) (dB)
H 44.285 -88.76 13.07 -75.69 -57.00 | -18.69 peak
H 116.546 -90.78 15.32 -75.46 -57.00 | -18.46 peak
H 219.93 -93.78 22.62 -71.16 -57.00 | -14.16 peak
H 278.758 -92.02 23.62 -68.40 -57.00 | -11.40 peak
H 475.716 -93.48 25.62 -67.86 -57.00 | -10.86 peak
Vv 43.346 -90.49 9.52 -80.97 -57.00 | -23.97 peak
Vv 111.058 -90.75 12.90 -77.85 -57.00 | -20.85 peak
Vv 187.396 -87.04 19.75 -67.29 -57.00 | -10.29 peak
vV 314.467 -92.27 22.94 -69.33 -57.00 | -12.33 peak
vV 558.369 -93.66 29.54 -64.12 -57.00 -7.12 peak
Remark:
Emission Level = Meter Reading + Factor, Margin= Emission Level - Limit

Note: Only the worst case recorded in the report.
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4.6 TEST RESULTS (1GHz ~ 8.3GHz)

EUT : Tablet PC Model Name : Tab 11 SE
Temperature : 24 C Relative Humidity : |54%
Pressure : 1010 hPa Test Power : DC 3.85V
Test Mode Mode 1
Polar Frequency R';nae;?nrg Factor ET::IS(;?" Limits Margin Remark
(HV) (MHz) (dBm) (dB) (dBm) (dBm) (dB)
H 2762.701 -71.13 10.51 -60.62 -47.00 | -13.62 peak
H 5772.47 -67.91 8.32 -59.59 -47.00 | -12.59 peak
H 2562.611 -72.43 8.93 -63.50 -47.00 | -16.50 peak
H 5106.028 -73.86 7.34 -66.52 -47.00 | -19.52 peak
H 4561.501 -73.24 12.52 -60.72 -47.00 | -13.72 peak
Vv 2803.564 -68.58 8.13 -60.45 -47.00 | -13.45 peak
\ 5866.817 -72.27 10.00 -62.27 -47.00 | -15.27 peak
V 2092.83 -73.54 10.16 -63.38 -47.00 | -16.38 peak
V 5956.475 -69.02 10.42 -58.60 -47.00 | -11.60 peak
Vv 3819.228 -72.18 15.92 -56.26 -47.00 -9.26 peak
Emission Level = Meter Reading + Factor, Margin= Emission Level - Limit
All the modes had been tested, but only the worst data recorded in the report.

Note: Only the worst case recorded in the report.
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5. EUT TEST PHOTO

Radiated Measurement Photos
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END OF REPORT
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